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Date  27-02-2023 acwrs

MENT Job No £ 2301-1-172-2095 T
R, Booking No 1 RG2223/1/9332
Booking Date 0 23-01-2023 : :
Customer Ref No. @ S4(TESTINGYAHMS/ATP/2023/01
Customer Ref Dt. 1 03-01-2023

BED AS DOOR SHUTTER (BOTH SIDE LAMINATED), MAKE- ARCHID, NAME OF WORK-
ANTIPORA (KASHMIR), JAMMU & KASHMIR (ON EPC MODE 3 BASIS), NAME OF
AGREEMENT NO 02/2020-21/EE&SM(C)-1/ AlIMS / AWANTIPORA/J&K, WAS

by Shriram Institute for Industrial Research. The sample particulars provided
ion by the Customer.)

Test Results
AS PER IS: 2202 (PART-1) 1999 RA 2017)

bservation Requirements Conformity Protocol Used
1S: 4020 (PT-11)1998 RA 2018

0.8 Max. Yes

Shall not deviate  Yes
by more than 1

mm
0.5 Max. Yes 1S: 4020 (PT-1V)1998 RA2018
1S: 4020 (PT-11)1998 RA2018
5 Max. Yes
5 Max. Yes
%M/Wk
~ "AUTHORISED SIGNATORY
EMPLOYEE CODE:( 5 )
. 1/3 ‘ | 2
ated above.
q by reference to the original report.
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IS: 4020 (PT-V)1998 RA2018

efect such as Shall have no Yes
king, tearing defects such as
lamination  cracking tearing &

served delamination
observed
0.2 Max. Yes
15:4020 (Pt-VI)1998 RA2018
46.7 Max. Yes
1S:4020 (Pt-VII)1998RA2018
5 Max. Yes
0.5 Max. Yes
2 Max Yes
Nil Yes
1S:4020 {Pt-VII1)1998RA2018
isible Shall be no visible Yes

age in any damage in any
of the door  part of the door

ermanent Shall be no Yes

rmation or  permanent ! L

r‘kioration deformation or M

rved deterioration ; |
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i . TC-5444 .
15:4020 (Pt-IX)1998 RA2018
ign of any Shall not show any Yes

rioration deterioration
rved.
50 Max. Yes
5 Max. Yes
isible Shall be no visible Yes 15:4020 (P{-X)1998RA2018

age in any damage in any
of the door part of the door

eformation  Shall not show any Yes .2 18:4020 (Pt?XI)1998RA2018
rved deformation

1S:4020 (Pt-X11)1998RA2018

isible Shallnot beany  Yes
rping, twisting visible warping,
elamination twisting or

observed delamination

es thetest  To passthetest  Yes 15:4020 (Pt-XH1)1998RA2018
Passes the test  To pass thetest  Yes ©15:4020 (Pt-XV)1998RA2018
esthetest Topassthetest  Yes 15:4020 (Pt-XIV)1998RA2018
ass standard)  (excellent/pass

standard)

1000 Min. Yes 1S:4020 (Pt-XV1)1998RA2018

yrmity has been given on Length, Width and thickness test since customer has

1.2023
1.2023
2.2023 )
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